seamancas. FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 12.40 0B Made Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 10MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT Report No. : FG210421-02B

FR1 n66 / 10MHz / DFT-s-OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 13.40 6B

Ref Level 30.00dBm  OMfset 13.40d8.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO
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Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 12.40 0B Made Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT Report No. : FG210421-02B

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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Line _SPURJOUS_LINE_ABS_od2 P SPURIOUS_LINE_ABS_0d2 phes
20 20
I N
fl i
1 T 10 dBm 1 ’ ‘
o ‘ 0 dBr
'l !
{1 1
?
[\ ;o
30 1 30 dinr
ot /‘ I £ | 4o I s,
b e wo——— r 4 ) i e il g e—
W n e i - At L a0 e
e ; ; d 2 200 P LRI NPV LY ”
0 60 dBr
LioH: § § 3003 pts 2.5 MHz/ 1.725 Gz || 1785 GHz 3 3003 pts 2.5 MHz/ - 178 GHz
2 Result Summar 2 Result Summa
1700 GHe 1709 Gl 1.000 itz 1.70895 Gz -36.10 dEm -23.10dB 1.765 GHz 1.780 GHz 100.000 kHz 1.77950 GHz 17.52 dBm -12.48 dB
1.703 Gtz 1710 Gtz 150000 kiiz 171000 GHz -21.82dBm 88248 1.780 GHz 1781 Gtz 150,000 kite 1.78000 GHz -21.42 dBm -B.42dB
1710GHz 1725 Ghiz 100,000 kiz 1.71047 GHz 18.22 dBm -11.78 dB 178 o 0o i 138106 €Ha 3561 dBm By
reo DN =

07:46:33 10.02.2022 07:54:27 10.02.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 13.40 4B Made Sweep saL Ref Level 30.00 dBm  Offset 13.40 8. Mode Sweep S6L
Count 100/100 Count 100/100

1 puaus Emisions
Limit Chesd PRSS SPURIOUS UINE: ABS_002
Line _SPURJOUS PRSS Line _SPURIOUS_LINE_ABS_0qg2

20 20

10 10 dBa

0 B R ¥ W v L e Rt v v ey e oy v

v /30 dinr . ' —
|l v »\J -

-0 60 dBrm-
1.7 Ghz 3003 pts 5 MHz/ 1.725 Ghz || [1.785 GHz _ 3003 pts 5 MHz/ _ 1.78 GHz
2 Result Summal 2 Result Summat

1.700 GHr 1709 GHz 1.000 MHz 1.70862 GHz -2.39 dém -15.99 cB 1.765 GHz 1.780 GHz 100,000 kHz 1.767 30 GHz 0.43 dBm -29.52 dB

1,709 GHz 1710 GHz 150,000 kHz 1.70998 GHz -33.67 dBm -20.67 dB 1780 GH 1781 GH 150,000 kH: 1.78051 GHz 36.31 dBm -2331dB
1.710GHz 1.725 GHz 100,000 kitz 1.71757 GHz 0.29 dBm -1 ®8 1781 GHs 1750 Grie 000wtk 1.78245 GHz -28.47 dBm 15.47 dB
ey DN o GG ety N U

07:46:21 10.02.2022 07:54:05 10.02.2022

TEL : 886-3-327-3456 Page Number 1 A4-31 of 52
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG210421-02B

FR1 n66 / 15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 13.40 6B Made Sweep

o Reflevel 30.00cBm Offset 13.40d Mode Sweep set
Count 100/100 Count 100/100
D ipson A 1Am
Limit Che<¥ PASS SPURIOUS LINE: ABS_002
Line _SPURJOUS_LINE_ABS_od2 Phss Line _SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
0 ‘ S e e B e B
| Y |
N |
| 1 |
\ [
| | ( e N—
T {30 dBn T T T s i,
-40
£ 60 dBiny
LioH: 3003 pts 2.5 MHz/ 1.725 Gz || 1785 GHz 3003 pts 2.5 MHz/ 178 GHz
2 Result Summar 2 Result Summa
1700 GHe 1709 Gl 1.000 itz 170851 GHz -21./3 dEm -1A/ade 1.765 GHz 1.780 GHz 100.000 kHz 1.76682 GHz 1.83 dBm -28.17 dB
1.709GHz 1.710GHz 150000 ki 1.70099 Gz -31.55 dBm -18.55 dB 1.780 Gz 1781 GHz 150.000 kiz 1.78003 GHz -32.65 dBm -19.65 dB
1710GHz 1.725 GHz 100,000 kHz 171112 GHz 0.93 dBm -29.07 dB. 178 o 0o i 178173 GHa 35,68 dom s
R . -
07:45:32 10.02.2022

07:53:28 10.02.2022

TEL : 886-3-327-3456

Page Number 1 A4-32 of 52
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 13.40 6B

RefLevel 30.00dBm  Offset 13.40dB Mode Sweep se

saL

Count 100/100 Count 100/100
1 Spurious Emissions

Limit Chee¥ 3
Line _SPURJOUS_LINE_ABS_062 phss
0 20
10 10 dBm
o 0 dBar
10 -10 ]
SPURIOUS_LINE_ABS_002 -‘
-20d8m 20 dB
|
30 - 30 dBnr ‘," 1 -
{
. | /] | ) /o~
|4 T t -
Nl e ” n
B AR e LA SO S G N A YV N A e Lo S0
50 - -

-60 60 dBa
LioH: 3.0 MHz/ 1.73GHz || 1776 GHz = ) 3003 pts. .0 MHz/ 1.79 GHz
Lol mEn 2 Result Summar

1.700 GHz
1709 GHz
1.710 GHz

1.708 98 GHz
1.709 99 GHz
1.71051 GHz

-13.45dB
-0.85 dB
-8.34 dB

1.760 GHz 1.780 GHz 100.000 kHz 1.77941 GHz 21.66 dBm -200.00 d8

1.780 GHz 1.781 GHz 200.000 kHz 1.78001 GHz -10.87 dBm -200.00 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78101 GHz -25.94 dBm -200.00 dB

08:13:56 10.02.2022

PRI
& Comazss

weacy N Aot

08:00:47 10.02.2022

Channel power -13dBm > -15.57dBm (PASS)

RefLevel 30.00dBm  Offset 13.400B » RBW 2kHz
- At 3048 @ SWT__ 100ms @ VBW 10kHz _Mode Sweep Count 100/100
1ACR 1Rm Avg

20 dB—————————————— 1 BT

Wl W;/‘W\\Af\ﬂv g

1001 pts 0.7 kHz/ Span 407.0 kHz.

2 Rezult Summa None |
Tx1 (Ref) 200,000 khz -15.57 dBm
Tx Total -15.57 dBm

09:05:33  10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 13.40 6B

[ saL RefLevel 30.00dBm  Offset 134048 Mode Sweep seL
Count 100/100 Count 100/100
1 surows Erissons Lo
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURIOUS_LINE_ABS_0g2 SPURIOUS_LINE_ABS_0q2 PRSS
20 20
10 10 dBm
. P s | s gl A piean L P P SN o= e INaATNAN N.VOTVI NSO
T T 1
| | !
10 T - T
SPURIOUS_LINE_ABS 002 | | |
-20 B T ! B I
4 | \
R \
30 dfim = I o 430 dBr ““W"‘m
o~ - n |
e L, P
40
£ 60 dBiny
1.7 GHz 3003 pts 0 MHz/ 1.73GHz || 1,75 GHz. 3003 pts .0 MHz/ 1.79 GHz
2 Result Summat
1.700GHe 1709 GHe 1,000 MHe 1.708 74 Griz -21.11dém -11dB 1.760 GHz 1.780 Ghz 100.000 kHz 1.76313 GHz 3.45 dBm -26.55 dB
1.709 Gz 1710GHz 200000 ke 1.71000 GHz -27.29 dBm -14.29 dB 1780 GHe 1781 GHe 200000 kHe 1.78013 GHz 3285 dBm 1085 dB
1710 Gl 1.730 GHz 100000 kiz 171257 GHz 3.67 dBm -2633 dB 1781 ot 7m0 o Lo0n e 178697 GHz 26,00 dBm 30948
neaty D S 002 | DN 5
S

0B:14:16 10.02.2022

08:11:54 10.02.2022

TEL : 886-3

-327-3456

FAX . 886-3-328-4978

Page Number

1 A4-34 of 52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 13.40 6B

Made Sweep

6L

Count 100/100

Ref Level 30.00 dBm  OMfset 13.40 B Mode Sweep 6L
Count 100/100
SPURIOUS LINE ‘-‘\Fi 002 PRSS

0

10 dBm

0 dBor

‘Jn-c,\‘..
AN
60 60 B
1.7 GHz 3003 pts 3.0 MHz/ 173 GHa | [ 1,76 GHa: 3003 pts 3.0 MHa/ 1.78 GHz

2 Result Summa

2 Result Summa;

1.700 Gt 1709 GHa 1.000 MHz 1.70899 GHz -21.86 dBm -14.46 & 1.760 GH 1.780 GH 100.000 kH 1.77943 GHz 21.06 dBm -8.94.d8

1.709 GHz 1710 GHz 200,000 kHz 170599 GHz -13.24 dBm 0.24dB 1780Ghr 1781 Ghlr 200000 ks 1.78001 GHz 13.34 dBm 034 d8

1.710GHz 1.730 Ghz 100,000 ke 1.71055 GHz 20.61 dBm -9.39 dB 1781 GHx 1790 Gz 1,000 Mis 178101 GHz 24,06 dBm 11,06 dB
] ety NN U

08:15:21 10.02.2022

07:58:51 10.02.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 13.40 B

RefLevel 30.00dBm  Offset 13.40d8. Mode Sweep 6L

Mode Sweep 6L
Count 100/100 Count 100/100
- i
PRSS SPURIOUS_UINE  ABS_002
phss SPURJOUS_LINE_ABS_0d2
20 20
10 10 dibm
o PRI T Y R onnbotnn, OFM’\\ ot o WS N Y S NP AP i
‘ \
4 |
I | l
] 20 d
J \ |
e e e -t l“ ‘ 130 dBor
-40
50 60 dBnr
1.7 GHs 3003 pts 0 MHe/ 1.73GHz | [1.76 GHz 3003 pts .0 MHz/ 1.79 GHz

2 Result Summa:

2 Result Summa;

1.700 GHz 1703 GHz 1.000 MHz 1.70899 GHz -27.53 dBm -14.59 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.76415 GHz 3.32 dBm -26.68 di
1.709 Gz 1710GHz 200000 ke 1.71000 GHz -29.17 dBm -16.17 dB 1780 GHe 1781 GHe 200000 kHz 178054 GHz -32.64 dBm 19.64 dB
1.710GHz 1.730 Ghiz 100,000 kiz 171217 6 266 dBm 27348 1781 GHz 1.750 Gz 1.000 MHz 1.78191 GHz -26.26 dBm 13.26 dB

ey D o G ety NN O

08:14:53 10.02.2022

07:58:12 10.02.2022

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 12.40 0B Made Sweep

Ref Level 30.00dBm  OMfset 13.40d8.

1.700 GHz 1.709 GHz 1.000 MHz

seL
Count 100/100
Limit ChecY PSS SPURIOUS, UNE.ABS 002 PRSS
Line _SPURJOUS_UINE_A85_od2 5 SPURTOUS_LINE_ABS_002 PhSS
0 - 0
I
10 { L 10 dB
0 | 1 0 dBor
Y,
j :
| |
30 i ul .{ 39 abm
\ | h"
L il \ 4 LT
" f' T WA Jin
AN Lo - bl W
&0 60 dBr
1.7 GHz 3003 pts 3.0 MHz/ 1.76 GHz 3003 pts 1.79 GHa
2 Result Summa 2 Result Summa;

1.70889 GHz -30.24 dBm 1.760 GH 1.780 GH 100.000 kH 19.60 dBm -10.40 dB

1,709 GHz 1710GHz 200,000 Ktz 170998 GHz 1414 dBm 1780 GHe 1781 GHe 200000 kiy 13.46 dBm 0.46 4B

1710GHz 1.730 GHz 100,000 kHz 1.71053 GHz 19.92 dBm V781 i 10 cHe 100 it 2791 dBm 1491 dB
[

08:16:17 10.02.2022

07:58:35 10.02.2022

TYrETEY
[T & e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 13.40d8.

Ref Level 30.00 dBm  Offset 13.40dB Made Sweep 6k
Count 100/100
e
Limis Ches PRSS SPURIOUS UNE-ABS 002
Line _SPURJoUS_ Phss SPUROUS_LINE_ABS_0g2
20 20
i0 10 dibm
0 s . _ 0 B s A et i S
[ /
| 1
)
| f B
e
A rJ {30 dBr- N e ]
-40
-0 60 dBr
1.7 GHz 3003 pts 0 MHz/ 1.76 GHz 3003 pts 1.79 GHz
2 Result Summar 2 Result Summat

1700 GHz 1.709GHz 1.000 MH: 1.70893 GHz ~26.80 dBm 1,760 GH 1780 GH 100.000 kK 2832 dB

1709 Gz 1710 Ghe 200,000 kitz 1.70998 GHz -3034 dBm i i 200,000 ke 95748

1710 Gl 1.730 Ghz 100000 kiz 1.71287 GHz 1.54 dBm 1.781 GHz 1.780 GHz 1.000 MHz -13.05 dB
[

08:16:35 10.02.2022

07:58:41 10.02.2022

rrrETEy
[T = Corseun

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 13.40 6B

Ref Level 30.00dBm  OMfset 13.40d8.

1.700 GHz

1.709 GHz

1.000 MHz 1.708 98 GHz

-29.11 dBm

-16.11 dB

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Cheel Phss SPURIOUS LINE:ABS 002 Phss
Line _SPURJOUS_LINE_ABS_od2 s SPURIOUS_LINE_ABS_0d2 phes
b - zo i
il i
10 10 dBm -+
| l
0 b 0dBr | |
1
| 1, L4
Il o
o0 W W\
f 0 . T
W
30 - -
At il ) | i k‘_u,“ -
B wre— 1 i T L ==
[ L _—l /U
£ 60 dBiny
LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pis 3.0 MHz/ 178 GHz
2 Result Summo 3 Resalt Sommn

1760 GH 1.780 GH 100.000 kK 1.77941 GH; 19.40 dB -10.60dB
1703 GH 1.710GHe 200,000 kiz 1.71000 GHz -14.25 dBm -1.25dB 1780 e 1781 6ite 200000 i 178001 GHiz 1212 dBm 11248
1.710GH: 1.730 GHz 100,000 kHz 1.71051 GHz 18.62 dBm 1138 dB V781 i 10 cHe i 178104 GHs 3108 dBm 60848

B ey DN S

08:17:11 10.02.2022 67:58:20 10.02.2022

Ref Level 30.00dBm  Offset 13.40 4B Made Sweep SGL RefLevel 3000 dBm  Offset 13.40 d8 Mode Sweep S6L
Count 100/100 Count 100/100
Limit Chesd PRSS SPURIOUS UINE: ABS_002
Line _SPURJOUS PRSS SPURJOUS_LINE_ABS_0d2

20 20

10 10 dBmr

a ™ - R e L D By b .‘,A,u._f‘,ﬁ.‘,_m_wﬂkwlw

| | E! I
T i T
/ | bo dby |
| | [ t
! I |
ety i ] 50 b . et ottt g
- | i

-40

0 60 dmr

1.7 GHz 3003 pts 0 MHz/ 1.73GHz || 1,75 GHz. 3003 pts 0 MHz/ 1.79 GHz

2 Result Summar

2 Result Summa;

08:16:54 10.02.2022

07:58:58 10.02.2022

1700 GHz 1.709GHz 1.000 MH: 1.70869 GHz -27.43 dBm -14.43 dB "L.760 GH 1780 GH 100,000 ki 1.76560 GHz 1.45 dBm 2855 dB
1709 Gz 1710 Ghe 200,000 kitz 171000 GHz -3035 dBm 17.35 dB i i 200,000 ke 1.78020 GHz .33.09 dBm 2009
1710 GHz 1.730 GHz 100,000 kiz 1.71522 GHz 1.67 dBm 24338 1.781 GHz 1.750 Gz 1.000 MHz 1.78171 GHz -26.77 dBm 13.77 dB
ey D o G ety NN D

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 13.40 6B

Ref Level 30.00dBm  OMfset 13.40d8.

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Cheel Phss SPURIOUS LINE:ABS 002 Phss
Line _SPURJOUS_LINE_ABS_od2 s SPURIOUS_LINE_ABS_0d2 phes
zu
I
10 dBm =
|
0dBm -
i
i
K
iy | f
1 30 dBo 1
", a | I i
\ \ W
m 1 I ! . -
i | I J | e e -
n i1 f A el
e = .
£ 60 dBiny
LioH: 3003 pis. 3.0 VHz/ 1.73 GHa || [ 1,76 GHa 3003 pis 3.0 MHz/ 178 GHz
2 Result Summo 2 Result Summa,

1700 GHe 1709 Gl 1.000 MH: 1.70893 Gz -30.88 dBm -17.88 d& 1.760 Ghz 1.780 Ghz 100.000 kiz 1.77943 GHz 17.89 dBm -12.11d8
1709 Gtz 1.710GHe 200000 kiiz 1.70998 GHz -17.68 dBm -4.68 db 1.780 GHz 1781 Gtz 200,000 kHz 1.78001 GHz -15.87 dBm -2.87 dB
1710 GH: 1730 GHz 100,000 kHz 1.71051 GHz 17.71 dBm -12.29 B V781 i 10 cHe i 178109 GHa 3120 dom 462048
ety NN G ey N S
08:18:27 10.02.2022 0B:01:32 10.02.2022
Ref Level 30.00 dBm  Offset 13.40 6B Mode Sweep SGL RefLevel 3000 dBm  Offset 13.40 d8 Mode Sweep S6L
Count 100/100 Count 100/100
Limit Chesd PRSS SPURIOUS UINE- ABS_002
Line_SPURJoUS.J phss SPURIOUS_LINE_AgS_od2
20 20
10 10 dBmr
0 0By = ¥ .
e ] PY P TN Y e e P AT A ot e P el e e e
| g, VY P > s v A i, .»]‘
[ ) |
o T
I 1
30 30 dbm ‘l R
) l N AT e
a0 EJ T M
0 60 dmr
1.7 GHz 3003 pts 0 MHz/ 1.73GHz | [1.76 GHz 3003 pts .0 MHz/ 1.73 GHz

2 Result Summa:

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 170878 GHz -29.91 dBm -16.91 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.76514 GHz .83 -30.83 dB
1.709 Gz 1710GHz 200000 ke 1.70998 GHz -31.94 dBm 18.94 dB 1780 GHe 1781 GHe 200000 kHz 178009 GHz 35.13 dBm 221348
1710 Gl 1.730 Ghiz 100,000 kiz 171341 64 042 dBra -30.09 &8 1781 GHz 1.750 Gz 1.000 MHz 1.78169 GHz -28.96 dBm -15.96 dB
pery NN & U sty D S R

08:18:44 10.02.2022

08:01:43 10.02.2022

[T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 13.40 6B

Made Sweep

1.700 GHz

1709

GHz 1.000 MHz

1.70802 GHz

o Reflevel 30.00cBm Offset 13.40d Mode Sweep set
Count 100/100 Count 100/100
Limit Chee¥ P SPURIOUS_UINE. ABS_002
Line _SPURJOUS_LINE_ABS_062 SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
0 PR B Nt e ey e -
7 A e T R g 7 7 1
\ f
10 - | *"
SPURIOUS_LINE
-20 dBmr t | foas
- | U5 s
= | 2o e \_‘ bt i
40
& 60 dBr
LioH: 3003 pis. 3.0 VHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 Gz
2 Result Summa 2 Result Summa

08:02:22 10.02.2022

-27.71 dBm -14.71 dB 1.760 GHz 1780 Gz 100.000 kHz 1.76530 GHz 0.23 dBm -29.77 dB
1.709GHz 1.710GHz 200000 kHz 1.70999 GHz -30.02 dBm -17.02d8 1.780 GHz 1781 GHz 200.000 kiz 1.78001 GHz -30.95 dBm 17.95d8
1710 GH: 1730 GHz 100,000 kHz 1.71570 GHz -0.04 dBm -30.04 B V781 i 10 cHe 100 it 178114 6Hz 2622 dBm 132248
sty 002 O
08:19:57 10.02.2022

og:02:22

TEL : 886-3-3

27-3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 13.40dB Mode Sweep se

Ref Level 30.00 dBm  Offset 13,20 3B Mode Sweep SGL
Count 100/100 Count 100/100
e ' —
20 dBe i 20 ‘1
1048 “ 10 dBm- r%
0 | 0 dBnr \
Il \
10 4B -4 el T
f | |
20 d
30 dB 4o dm
I
J |
40 4B ‘ itk
Fh i [ A A\ A f
00 NPETEY) S it WIS 14 LSRR O U RV | Y B o
60 dBrnr T 60 dBa
17 GHz 3003 pts 0 MHz/ 1.75GHz | | [1.74 GHz 3 = 5003 pis .0 MHz/ 179 GHz
2 Result Summ 2 Result Summar
1,700 GHz 1.709GHz 1,000 MHz 1.70886 GHz -28.06 dBm ~200.00 B o 1780 Git. 100.000 kH 1.77934 GHz 21.50 dBm 200,00 dB
1.709GHz 1710GHz 500.000 kiz 1.70999 GHz -7.20 dBm -200.00 B 1.780 GHs 1781 ¢ 500000 kHz 1.78002 GHz 8,64 dBm 200.00 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.71062 GHz 21.44 dBm -200.00 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78128 GHz -24.87 dBm 200.00 dB
[ R ot s
08:30:54 10.02.2022 08:35:40 10.02.2022

Channel power -13dBm > -16.98dBm (PASS) Channel power -13dBm > -18.12dBm (PASS)

Reflevel 30.00dBm  Offset 134008  RBW 5 kiz st Reflevel 30000Bm  Offset 134008 ® RBW 5 kbz

- Att 30dB * SWT 100 ms * VBW 20kHz Mode Sweep Count 100/100 * A 30d8  SWT__100ms & VBW 20kHz _Mode Sweep Count 100/100.
20 B T 20 dBer T
10
0 dBer 0
10 10 db
20 dBe
& AT oo A YA T T T
| ARV i v \/V\/V\/W\/\Am A
e | T A I T 40 dBo VIVALVA G N\/\
NN |
50 B T ‘ 50 T My A
AAASPIVY AR AN A
60 dBmr ' T -60 1
|
CF 1.70975 GHz 1001 pts 102.0 kHz/ an 1.02 MHz | | 7778025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHiz |
2 Result Summar None [2 Result Summa None I
Tx! (Ref) 500.000 kHz -16.98 dBm Tx1 (Ref) 500,000 kHz -18.12 dBm
Tx Total -16.98 dBm Tx Total 1812 dBm
e EEENR o U e s U
oa:seile; 10.02.2022 09:02:15 10.02.2022

TEL : 886-3-327-3456 Page Number 1 A4-40 of 52
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 13.40 6B

Made Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 30.00dBm  Offset 13.40d8. Mode Sweep

1 Spurious Emissions 1 Avg

s6L

Count 100/100

Limit Chec¥ SPURIOUS_UINE: ABS_002
Line _SPURJOUS_LINE_ABS_0G2 SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
o Ty S T Voo e v v || G S vy e — s v v ey W Y
|
10 i | 3 |
-20 B 1T + I [
| i ‘
30 i 130 dBr t u*-u%\,._,
mwmf N |
-0 :
£ 60 dBr
1.7 0H: 3003 pts 9 MHz/ 1.75GHz || [1.74 GHz 3003 pts .0 MHz/ 1.79 GHz
2 Result Summat
1.700GHe 1-709GHe 1.000 Mz 170888 Griz -31.53 dBm -1353 B 1.740 GHz 1.780 Ghz 100.000 kHz 1.762 76 GHz 0.18 dBm -29.82dB
1.709 Gz 1710GHz 500,000 kitz 1.70993 GHz -28.61 dBm -15.61 dB 1780 GHe 1781 CHz 5001000 kHlc 178002 GH 2705 dBm 80548
1710 Gl 1.750 Ghz 100000 kiz 1.73352 GHz 032 dBm -29.68 dB 1781 ot ran e Lo0n e 178104 GHa “28.20 dBm reris
redy D et NN S U

08:29:47 10.02.2022

08:48:00 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 13.40 B

Ref Level 30.00dBm  Offset 13.40 dB Mode Sweep s6L Mode Sweep sGL
Count 100/100 Count 100/100
20 B i 20 ‘1
10 dBr 4‘ 10 dBm- ’%
0 ‘ 0 dBmr ‘~
‘
10 dBen at 10 =
\ 20 dbr 7
30 4o dbm £\
| \
! |
‘ .
| | # I ———
vl i 1 |1 1O ! I Ma a e
50 dBy aveivaow e = Y g o | |50 dBm—s o e e = i
60 dBr 60 dBnr
1.7 GHz 3003 pts 0 MHz/ 1.75GHz | | [1.74 GHz 3003 gn; .0 MHz/ 1.79 GHz.
AR — 2 Result Summor
1,700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -26.64 dBm -200.00 dB 1.740 GH: 1.780 GH: 100.000 kH; 1.77930 G| 20.38 dBm 200.00 A8
1.709GHz 1710GHz 500,000 kiz 1.70996 GHz -8.80 dBm -200.00 dB 1.780 GHs 1781 ¢ 500,000 kHz 1.78006 GHz 279 dBm 20000 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.71062 GHz 20.48 dBm -200.00 dB 1781 GHz 1790 GHz 1.000 MHz 1.78130 GHz -25.87 dBm 200.00 dB
ey D o O e N

08:29:08 10.02.2022

08:36:20 10.02.2022

Channel power -13dBm > -18.29dBm (PASS)

Channel power -13dBm > -19.29dBm (PASS)

Reflevel 3000dBm  Offset 13.400B ® RBW 5 kHz

RefLevel 30000Bm  Offset 1408 ® RBW 5 kiz saL saL
- At 3008 ® SWT  100ms ® VBW 20kHz Mode Sweep Count 100100 | # Att 30d8  SWT_ 100ms @ VBW 20kHz _Mode Sweep Count 100/100
1 ACLR 1Rm Avg [l TACIR ‘ 1Rm Avg
20 dBmr i 20 dBar ‘ .
0 dBenr [ ‘
10 10 8o ‘
20 dBe 20 ‘
30 ‘ — = 30 dom-2C AT !
[ AAANNEANY W R
AN MANA A .
40 1 w\/\j\j\/\ﬂgw 2 | 40dBen wa‘"’ww\vw S
A i
50 AT 50 a0
R VY ‘ Ve
60 dBrm 4 b5 !
|
GF 1.70975 GHz 1001 pts 102.0 kz/ Span 1.02 Wi | | (7178025 Gz 1001 pts 1020 e/ Span 07 |
A e 3 Result Summo None |
Tl (Ref) 500,000 kHz -18.29 dBm T O T
T otal 1829 dBm s = 21929 dBm
= PRI IR
o DR 5 L o

08:58:52 10.02.2022

09:02:35  10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 13.40 6B Made Sweep

saL RefLevel 30.00d8m  Offset 13.40d8 Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 55
Line _SPURJOUS_UINE_ABS_od2 Phss SPURJOUS_LINE_ABS_0g2 phss
20 20
10 10 dBm
o W T Y VY PSRN PP YISY, Sv T e e e e || e S e SR PN e Tt SN
1 i Uil |
SPURKOS_URE 8 07 | ]
-20 B | r [
M" [30 dBm ! e —
40
£ 60 dBiny
1.7 0H: 3003 pts 9 MHz/ 1.75GHz || [1.74 GHz 3003 pts .0 MHz/ 1.79 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.708 70 GHz -31.41 dBm -18.41dB 1.740 GHz 1.780 GHz 100.000 kiz 1.763 60 GHz -0.34 dBm -30.34 d8
1.709GHz 1710 GHz 500,000 kitz 1.70997 GHz -27.00 dBm -14.00 dB 1780 GHe 1781 Gz 500.000 kHr 1.78007 GHz -29.76 dBm 16.76 dB
1.710GHz 1.750 GHz 100,000 kiz 1.73631 GHz -0.23 dBra 30288 1.781 GHz 1.750 Gz 1.000 MHz 1.78650 GHz -27.87 dBm 14.87 dB
— o —
[ ooz ey DN S D

08:29:23 10.02.2022

08:48:43 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-43 of 52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 13,4008

RefLevel 30.00dBm  Offset 13.40 dB

Mode Sweep 6L Mode Swery =
Count 100/100 Count 100/100
e e
1
20 T T
|

, | )
10 dBm it 10 dBem ‘ ”
0 ! 0.dBm: t y‘

A ‘ (]
10 B -10 7t

‘ [
20 20 dbe f
30 dBs T‘\de
| |
2 T ;‘ g . 1 ]
/[ ) R ) A r 14 -
50 A - —— S il - - AN SPoY i _w', N P— H“‘ f sl M \o| A /
60 dBr 60 dBm ‘
1.7GH 3003 pts 5.0 MHz/ 1.75GHz | | [1.74 GHz 3003 pts. .0 MHz/ 1.79 GHz
2 Result Summa

1700 Gz 1709 Ghe 1,000 Miiz 1.70843 GHz 27.46 dBm ~200.00 dB % 1991 X
1709 GHz 1710GHz 500,000 kHz 170997 GHz -929 dBm 220000 dB Ll i b e L e
1710GHz 1750 Gz 100.000 ktz 171062 GHz 2028 dBm 2200.00 dB Lol i sl 178127 GHz 2758 dBm 200,00 dB

P e R

08:28:29 10.02.2022

08:46:58 10.02.2022

Channel power -13dBm > -18.82dBm (PASS)

Channel power -13dBm > -18.79dBm (PASS)

Ref Level 30,00 dBm

Offset 13.4008 » RBW 5 khz

Reflevel 3000dBm  Offset 13.400B ® RBW 5 kHz

08:59:17 10.02.2022

09:02:57 10.02.2022

sa 6L
- At 3048 ® SWT 100 ms ® VBW 20Kz Mode Sweep Count 100/100 | = Att 308 @ SWI__100ms & VBW 20kHz _Mode Sweep Comt 300160
1 ACR RmAva [ ACR 1Rm Avg
20 dBem #i 20 dBv———————————— ‘ .
048 o ‘
10 10 dBr ‘
20 T
30 — T T
ANV = |
I A /\/\J\N""W\/’\/:"' S i Y Vi N
- | AASAL - ‘ V\/\/\/\I\AU”
ASAA s Ve ) A
60 dBm 60 1
|
CF 1.70975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz || (7778025 Gz 1001 pts 102.0 kHz/ Span 1.02 Wiz |
2 Result Summor None 7 Result Summas Nt |
Tx1 (Ref) 500.000 kHz -18.82 dBm Tl (Ref) 500,000 kHz -18.79 dBm
Tx Total -18.82 dBm Tx Total 1879 dBm
PRTTET T
Feady JaaRsanNi s Ready [isaannnsi] Rty o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG210421-02B

SPORTON LAB.

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 12.40 0B Made Sweep saL RefLevel 30.00dBm  Offset 13.40d8. Mode Sweep 6L
Count 100/100

Count 100/100
1 Spurious Emissions 1o || Seurious Emissions 1 Avg
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 55
Line _SPURJOUS_UINE_ABS_od2 Phss Line SPURIOUS_LINE_ABS_0g2 phss

o
10 10 dBm
a — - Qdfm 3 ¥ TRee

PP T SOV WSS AT TV Y e F v SR (| | - SN SR U NPTV ST SV ey e
10 ! ‘ T ‘
20 dm B

| | i‘lmm | |t

0 60 B
1.7 Ghz ' ' 3003 pts 0 MHz/ 1.75GHz || [1.74 GHz _ 3003 pts .0 MHz/ _ 1.78 GHz
2 Result Summat
1.700 GHz 1709 GHz 1.000 MHz 1.708 84 GHz -30.67 dBm -17.67 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.767 19 GHz -1.08 dBm -31.08 dB
1.709 Gz 1710GHz 500000 kitz 1.71000 GHz -29.60 dBm -16.60 dB 1780 GHe 1781 GHe 500000 kHz 1.7B006 GHz -28.80 dBm 1580 dB
1710 Gl 1.750 Ghiz 100,000 kiz 1.73627 6z -1.23 dBra 3.3 8 1781 GHz 1.750 Gz 1.000 MHz 1.78642 GHz -27.85 dBm 1485 dB
ren DN 0T [
08:27:51 10.02.2022 08:48:12 10.02.2022

TEL : 886-3-327-3456 Page Number 1 A4-45 of 52
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 13.40 dB

Ref Level 30.00dBm  Offset 13.40d8 Mode Sweep sGL Mode Sweep SGL
Count 100/100 Count 100/100
e s
]
20 T ‘.‘
| f|
10 dBm =\ 10 dBm ‘ ”
A 1 0 dBmr T M
(l ‘ [1
10 dB 1 -10 IR
& \ i
20 - 20 dBn 1
\ [
30 dBs w T aDdBm F‘
{ ]
\/ \
J 1 | v
40 ] [ Jﬁ“ ! m\ /
8 e e s I sbandsntl s - A aa
60 dBmr 60 dBer ‘
1.7 GHz 3003 pts 5.0 MHz/. 1.75GHz | | [1.74 GHz 3003 pts. .0 MHz/ 1.79 GHz
2 Result Summar
1.700 GHz 1.709 GHz 1.000 MHz 1.70865 GHz -28.69 dBm -200.00 dB 1.740 GH; 1.780 GH: 100.000 kH: 1.77930 G| 18.98 dB; '200.00 dB.
1709 Ghz 1710 GHz 500,000 kiz 1.70994 GHz -9.17 dBm -200.00 dB 1.780 CHis 1781 chiz 500,000 kHz 178001 GHe 10,05 4Bm 200,00 4B
Lugi: LI0GH: 100000 iz 1.1058CHe 183 il -200.0048 1781 Ghz 1750 Ghz 1.000 Mz 1.78107 GHz -28.01 dBm 200.00 B
P ey N U0
08:27:08 10.02.2022

08:47:32 10.02.2022

Channel power -13dBm > -20.30dBm (PASS)

Channel power -13dBm > -21.19dBm (PASS)

Offset 13.4008 » RBW 5 khz

Reflevel 3000dBm  Offset 13.400B ® RBW 5 kHz

Ref Level 30.00 dBm 6L mt
- Ant 3048 ® SWT_ 100ms ® VBW 20kHz _Mode Sweep Count 100/100 [ = Att 30dB & SWT__100ms & VBW 20kiiz_Mode Sweep Comat o
AGE T | 1Rm Avg
20 dBm i 20 dBa ‘ T
04 o ‘
10 10 dBr ‘
20 ‘ 20 -
30 f A T T
A
- | - LAAY o M —
NV\/\/V\MMW i o
50 dB — B 50 i
= v e
TR o o AN A pi e
&0 dbm 60 -
|
7 170975 GHz 1001 pts 102.0 kHz/ Span 1.02 iz | | (67778025 Rz 1001 pts 102.0 kHz/ Span 1.02 Wiz |
3 Result Summor None 3 Result Summo Nonc |
Tx1 (Ref) 500,000 kliz -20.30 dBm Tl (Ref) 500,000 kHz -21.19 dBm
Tx Total -20.30 dBm T 2119 dBm
ORI T
e N e uan s NS

08:59:43 10.02.2022

09:03:23  10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 13.40 6B

Made Swesp saL Reflevel 3000d8m  Offset 134008 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Avg
Limit Chec PRSS SPURIOUS LINE ‘-'\FS 002 S5
Line _SPURJGUS_LINE_ABS o2 SPURJOUSLLINE_ABS. 02 phss
20 20
10 10 dBm
o 0 g .
- - - N S Ursrr T Ry s mp— | PN R IR NPV YU femrerey resr—_—. S
! : i |
" I mllb
SPURIOUS_LINE_ABS_002 I
-20 dBen — B
| | |
30 430 dBrr
1
M; 1] 5
40 !
& 60 B
1.7 GHz 3003 pts 0 MHz/ 1.75GHz || [1.74 GHz 3003 pts. 0 MHz/ 1.73GHz
2 Result Summa:
1100 GH 1709 Gtz 1.000 Mz 170881 Giz -31.36.dBm -18.36 db 1.740 Ghz 1.780 Ghz 100.000 kHz 1.741 22 GHz -1.59 dBm 3159 dB
1709 Gtz 1710 GHz 500,000 kitz 1.70998 GHz -26.28 dBm -13.28 dB 1780t i 200000 brir 1 TBOE Gib -] Tedods
1710GH: 1.750 GHz 100,000 kiz 1.71406 GHz 2,03 dBm -32.03 dB. e e Ve e 1T e i B
L =

08:27:31 10.02.2022

08:47:45 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 13.4048

1.700 GHz 1.709 GHz 1.000 MHz 1.70876 GHz -31.43 dBm -200.00 dB
1.709 GHz 1.710 GHz 500.000 kHz 1.70995 GHz -11.34 dBm -200.00 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.71062 GHz 17.81 dBm -200.00 dB

O

08:25:05 10.02.2022

Mode Sweep saL RefLevel 30.00dBm  Ofiset 13.40 4 Mode Sweep 6L
Count 100/100 Count 100/100
B oo
SPURIOUS, UNE.ABS 002
SPURJOUS_LINE_ABS_0q2
20 0
| ]
v h 10 dBm ! |‘|
0dBm 1+ 0 dBor . ‘ ]
10 ‘ t s ‘.
20 &l B I/
N
30 ’ k o dter
40 ] ﬂ "™ W
L)
B = S v X - = - Tty
kel 60 dBr
1.7 GHr 3003 pts 5.0 MHz/ 1.75GHz | | [1.74 GHz 3003 pts 5.0 MHz/ 1.79 GHz
2 Result Summa 2 Result Summa;

08:50:13 10.02.2022

1.740 GHz 1.780 GHz 100.000 kHz 1.77934 GHz 17.34 dBm -12.66 dB
1.780 GHz 1.781 GHz 500,000 kHz 1.78002 GHz 13.49 dBm -0.49 dB
1.781 GHz 1.790 GHz. 1.000 MHz 1.78129 GHz 31.22 dBm -18.22 dB
T

Channel power -13dBm > -22.13dBm (PASS)

sGL
Count 100/100
1Rm Avg

Ref Level 30,00 dBm
- Ant
1ACR

Offset 13,4008 = RBW 5 kHz

3048 ® SWT 100 ms ® VBW 20Kz Mode Sweep

20 dBmr

10 dB— + - 1 - L

f—s
MWWW\M

50 e

0 |

CF 1.70975 GHz
2 Result Summa:

102.0 kHz/ Span 1.02 WAz |

None

Txl (Ref)
Tx Total

500.000 kHz -22.13 dBm

-22.13 dBm

Ready

09:00:26 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-48 of 52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 13.40 6B

T saL Reflevel 3000d8m Offset 134008 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Awg
Limit Chec PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJGUS_LINE_ABS o2 phss SPURIOUS_LINE_ABS_od2 ehas
20 20
10 10 dBm
0 0dbm
AP o e T T e T T | [ I i e e RNy YT R I e L ey
10 .
-20 dBm T B T
30 I - ‘lJOﬂl!m § L
w——ﬁﬂul il | oo
I iy |
40 -
£ 60 dBiny
1.7 GHz 3003 pts 9 MHz/ 1.75GHz || [1.74 GHz 3003 pts .0 MHz/ 1.79 GHz
2 Result Summa:
1.700GHe 1709 GHe 1,000 MHe 170881 Griz 33.32 dBm -20.32 cB 1740 GHz 1.780 GHz 100.000 kHz 1.74122 GHz -3.56 dBm -33.56 dB
1709 Gtz 17106GHe 500,000 kite 170933 Gz -30.53 dBm 54 1780 Gz 1781 Gz 500,000 ki 1.78000 GHz -31.36 dBm 1836 dB
1710 Gl 1.750GHz 100.000 kHz 173827 GHz -3.65.dBm L 1.781 Ghz 1,750 GHz 1.000 Mz 1.785 76 GHz -30.19 dBm -17.19.dB
red NN 0T [

08:22:30 10.02.2022

08:45:42 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02B

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

fultiv
Ref Level 3000 dBm  Offset 13.40 6B

Made Sweep

Ref Level 30.00dBm  OMfset 13.40d8.

Mode Sweep

1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz
1.709 GHz 1710 GHz 500,000 kHz 1.70999 GHz
1.710 GHz 1.750 GHz 100.000 kHz 1.73767 GHz

08:21:32 10.02.2022

saL
Count 100/100
Limit Chee¥ P SPURIOUS_UINE. ABS_002 PRsS
Line _SPURJOUS_LINE_ABS 02 SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
o 0 dBnr
. A . i ot it i [N NS P R DO PP P
10 ! ‘
SPURIOUS_LINE_ABS_002 ‘
-20d8m - 1
w | L" . fpyr e ——
e o I )
-0 L
£ 60 dBiny
LioH: 303 pts 0 MHz/ 1.74 GHz 3003 pts 5.0 MHz/ 1.78 GHz
2 Result Summa 2 Result Summa

1.740 GHz 1.780 GHz 100,000 kHz 1.74246 GHz -32.69 dB
1.780 GHz 1.781 GHz 500,000 kHz 1.78001 GHz -14.43 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78270 GHz -15.71 dB

08:50:51 10.02.2022

Ty
== 08:50:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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